

ZIBO EASTMED

HEALTHCARE PRODUCTS CO LIMITED

CERTIFICATE OF ANALYSIS

Product Name		Latex Exam Gloves		Product Standard		ASTMD3578		
Product No.		DM 20202-EC01		Volume		12. 12		
Sampler		WangJuan		Sample Qty		400		
Test Date		2021. 9. 15		Sampling		random		
Lot No.		20210825		MFG DATE		20210825		
SIZE		MEDIUM		EXP DATE		20260824		
检验项目 (Test Item)		Index		Test Result				
		物理性能 (Physical Properties)	AQL	Range	Sample Number	Unqualified Number	Qualified Number	AQL Result
Before Aging	Tensile Strength/MPa	≥18	4.0	18. 64—20. 34	13	0	13	Pass
	Ultimate Elongation/%	≥650		660—690		0	13	
	Stress at 500% Elongation/MPa	≤5.5		3.03—4.2		0	13	
Aged	Tensile Strength/MPa	≥14	4.0	14.77—15.81	13	0	13	Pass
	Ultimate Elongation/%	≥500		580—610		0	13	
Din. Small	Length/mm	≥220	4.0	N/A	13	0	13	Pass
	Width/mm	80±10		N/A		0	13	
	Cuff Thickness/mm	≥0.08		N/A		0	13	
	Palm Thickness/mm	≥0.08		N/A		0	13	
	Finger Thickness/mm	≥0.08		N/A		0	13	
Din. Medium	Length/mm	≥230	4.0	243—245	13	0	13	Pass
	Width/mm	95±10		95—98		0	13	
	Cuff Thickness/mm	≥0.08		0.08—0.09		0	13	
	Palm Thickness/mm	≥0.08		0.090—0.105		0	13	
	Finger Thickness/mm	≥0.08		0.13—0.14		0	13	
Din. Large	Length/mm	≥230	4.0	N/A	13	0	13	Pass
	Width/mm	111±10		N/A		0	13	
	Cuff Thickness/mm	≥0.08		N/A		0	13	
	Palm Thickness/mm	≥0.08		N/A		0	13	
	Finger Thickness/mm	≥0.08		N/A		0	13	
Not permeable			2.5			2	323	Pass
Labbing		Complete						
Test conclusions		Pass		Issued Date 2021. 9. 15				

Approved By: DINGMINGQIN

Lister: WANGJUAN

Identifier: QIWEI